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LT Request Summary

A work request was written on 11/08/2005 by Bryn Rabtor

Lab request number 17248 was assigned to the work request

This report involves film produced for Inland Paper

The engineer asigned to this material is Bryn Rabtor

In addition to the engineer, the following names have been added to the copy list:

StengF;
The Corporate Lab received samples on 11/08/2005 . The samples were identified as the following:
*Sample Name/ID Description
| A [Printed film Printed film

*The samples are identified per the information given in the work request. If no identification was given a
sample ID was assigned by lab personnel.

The following types of tests were requested for the above samples

L] Measurements LI Permeability Testing (MOCON)
L] Tensile Testing [ ] Seal Testing

L] Optical Testing Competitive Analysis

L] Surface Testing ] Defect/Gel Analysis

L] Impact Testing ] GC Analysis

L] Peel Testing LI Other Testing

] Aperture

L] Other Physical Testing
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L Analytical Results

Request Number 17248 Requester Bryn Rabtor

Printed film (A)

Sample Conclusion:
The sample appears to be an adhesive laminated PET//PE sealant web. The blend ratio is

approximately 60% LLDPE and 40% LDPE. Slip is added to the sealant web

Cross Section Results:

Gauge - 4.40 mil Layer Material Layer %

PET 15
Adh (polyurethane)/ Print 3
LLDPE/LDPE blend + Slip 82

DSC Results: Material Tm°C TcoC
LDPE 104.8 92.5
LLDPE 119.8 106.8

121.9
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L Image Index

Request Number 17248 Requester Bryn Rabtor
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